



Test Report

No.: T51910220147TY

Date: MAR 11, 2019

Page 1 of 2

KAEMINGK B.V.

ROOM 1104, QIANSHUPANFU BUILDING,
NO.233, 235, DONG FENG XI ROAD,
YUEXIU DISTRICT, GUANGZHOU, P.R. CHINA

The following samples were submitted and identified by/on behalf of the client as:

PE SOFT SNOW 100% PE

Item No. : 470521, 470522, 470523, 470524, 470525, 471554,
471555, 471557, 472072

Buyer : KAEMINGK B.V.

Supplier : JIANGXI TOP GRAND HOME DECOR

Country of Origin : CHINA

Country of Destination : HOLLAND

Labeled Age Grading : NOT STATED

Requested Age Grading : NOT STATED

Sample Receiving Date : MAR 04, 2019

Testing Period : MAR 04, 2019 TO MAR 11, 2019

Test Requested	Conclusion
For compliance with the European standard on Safety of toys:-	--
EN 71-2:2011+A1:2014 – Safety of toys – Part 2: Flammability	PASS

***** FOR FURTHER DETAILS, PLEASE REFER TO THE FOLLOWING PAGE(S) *****

Signed for and on behalf of
SGS-CSTC Standards Technical
Services Co., Ltd. Shenzhen Branch Testing Center



Liu Junjie, Tony
Section Manager



Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at <http://www.sgs.com/en/Terms-and-Conditions.aspx> and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at <http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx>. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone: (86-755) 8307 1443, or email: CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services Co., Ltd.
Shenzhen Branch Testing Center Hardlines

SGS Bldg, No. 4, Jianghao Industrial Park, No. 430, Jihua Road, Banlian, Longgang District, Shenzhen, China 518129 t (86-755) 25328888 f (86-755) 83106190 www.sgsgroup.com.cn
中国·深圳·龙岗区坂田吉华路430号江灏工业园4栋SGS大楼 邮编: 518129 t (86-755) 25328888 f (86-755) 83106190 e sgs.china@sgs.com